Test Report

Report No_: DGC180917027LE02 Page 1 of 3
Applicant - GOLDEN APPLEXX CO., INC.
Address - 19805 HARRISON AVE, INDUSTRY, CA 91789

The following sample(s) was/were submitted and identified on behalf of the client as:
Product Name " STAINLESS STEEL SHAKER

Model - BARO25
Manufacturer iy
Address vy

Date of Sample Received - Sept. 17, 2018
Test penod - Sept. 17, 2018 - Sept. 21, 2018

Test requested : In accordance with California Proposition 65, to determine the total Lead content
on submitted sample.

Test method - Please refer to next page.
Test result - Please refer fo next page.
Gea)j\?
Tested by: Reviewed by:

!
Approved by: Gg, Date: Sept 212018

Thes document cannot be reproduced except n full, without pnor writien approval of NTEX. Any unauthorzed aitersfion, forgery or falséfication of the content or
appearance of this dooument is unlawful and offenders may be prosecuied to the fullest extent of the law. Unless ofherwise stated fhe resulis shown n this fest report
refer only to the sample(s) tested and such sample(s) are retamed for 30 days only.
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Address: Building 3, Meissidaxin Park, Keji 8th Road, Songshan Lake High-Tech Industrial Development Zone,
Dongguan, Guangdong, China
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Test results:
- Result
Test ltemn Test method Unit MDL
No.1
With reference to EPA
Total Lead (Pb) 3050B:1996+EPA 6010D:2014, ppm 2 N.D.
tested by ICP-OES.
Test Part Description:
MNo.1: Silvery metal
Note:
(1) ma/kg=ppm=0.0001%:;
(2) N.D_=Not Detected (<MDL);
(3) MDL=Method Detection Limit
Operation Flow Chart:
Sample Preparation —P| Sample Measurement  ——» ﬁfé?mmm
Report -— Test by ICP-OES - Filtration
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Photograph of Sample:
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***End of Report™*
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